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This report is subject to the following terms and conditions: 1. This report relates only to the specimen provided 
and there is no representation or warranty that it applies to similar substances or materials or the bulk of which 
the specimen is a part. 2. The content of this report is for the information of the customer identified above only 
and it shall not be reprinted, published or disclosed to any other party except in full.  Prior written consent from 
Cambridge Materials Testing Limited is required. 3. The name Cambridge Materials Testing Limited shall not be 
used in connection with the specimen reported on or any substance or materials similar to that specimen without 
the prior written consent of Cambridge Materials Testing Limited. 4. Neither Cambridge Materials Testing 
Limited nor any of its employees shall be responsible or held liable for any claims, loss or damages arising in 
consequence of reliance on this report or any default, error or omission in its preparation or the tests conducted. 
5. Specimens are retained 6 months, test reports and test data are retained 7 years from date of final test report 
and then disposed of, unless instructed otherwise in writing. 6. When making a statement of conformity to a 
specification or standard the report will make the statement of conformity based on the absolute value of the test 
result. Test Report Template Revision August 20, 2019 
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Report For: Canadel Inc. Laboratory #: 864294-21 
 700 Avenue Canadel 
 Louiseville, Quebec Report Date: June 24, 2021 
 J5V 2L6 Received Date: June 9, 2021 
 Phone: 819-228-8471 
 Email: simond@canadel.ca  
 
Attention: Simon Deschênes 
Specimen: Panel Coatings
 

 
TEST REPORT 

 
Sixty-three specimens were submitted to be analyzed for total lead content in paint & surface coatings in order 
to determine compliance with 16 CFR 1303. 
 
 
TOTAL LEAD 
The submitted specimens were analyzed using test method CPSC-CH-E1003-09.1. 
 
 

SPECIMEN # 
Total 
Lead 
(ppm) 

Acceptance Criteria 
Coating 

90 ppm max. 

1. Honey Washed #01 20 Pass 

2. Natural #02 <10 Pass 

3. Oak Washed #03 <10 Pass 

4. Praline Washed #04 <10 Pass 

5. Peppercorn Washed #05 <10 Pass 

6. Chocolate Washed #06 <10 Pass 

7. Shadow Washed #08 <10 Pass 

8. Dark Smoked Washed #09 <10 Pass 

9. White Washed #10 <10 Pass 

10. Havana Washed #11 <10 Pass 

11. Cabarnet Washed #12 <10 Pass 

12. Cherry Washed #13 <10 Pass 

13. Sienna Washed #14 <10 Pass 

14. Navy Blue Washed #15 <10 Pass 

15. Muslin #16 40 Pass 

16. Kaffe Washed #18 <10 Pass 

   
Detection Limit = 10 ppm 
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Laboratory #:864294-21 
Canadel Inc. 

 
 

SPECIMEN # 
Total 
Lead 
(ppm) 

Acceptance Criteria 
Coating 

90 ppm max. 

17. Cognac Washed #19 <10 Pass 

18. Caramel Washed #20 <10 Pass 

19. Walnut Washed #21 <10 Pass 

20. Blue Sky Washed #22 <10 Pass 

21. Chestnut Washed #23 10 Pass 

22. Brandy Washed #24 <10 Pass 

23. Pecan Washed #25 <10 Pass 

24. Golden Brown Washed #27 <10 Pass 

25. Amaretto Washed #28 <10 Pass 

26. Hazelnut Washed #29 <10 Pass 

27. Ebony Washed #30 <10 Pass 

28. Pearl Green Washed #31 30 Pass 

29. Leaf Washed #32 <10 Pass 

30. Spice Washed #33 <10 Pass 

31. Midnight Black #34 <10 Pass 

32. Tomato Red #40 <10 Pass 

33. Wheatered Washed #49 <10 Pass 

34. Dove White #50 <10 Pass 

35. Baby Blue #54 <10 Pass 

36. Davy’s Grey Washed #59 <10 Pass 

37. Sun Flower #61 <10 Pass 

38. Matte Almond #62 <10 Pass 

39. Black #63 <10 Pass 

40. Linen Country #65 15 Pass 

41. Steel Grey #66 <10 Pass 

42. Matte Royal Blue #67 <10 Pass 

43. Willow #68 <10 Pass 

44. Heritage Red #69D <10 Pass 

45. Heritage Blue #70D <10 Pass 

46. Heritage Brown #71D <10 Pass 

47. Heritage Nature #72D <10 Pass 

48. Heritage Taupe #73D <10 Pass 

49. Heritage Grey #74D <10 Pass 

50. Caribbean Coast #76 <10 Pass 

51. Turquoise #77 <10 Pass 

52. Seaside #78 45 Pass 

53. Canvas #80 <10 Pass 

54. Biscotti #82 <10 Pass 

55. Passion Red #84 <10 Pass 

   
Detection Limit = 10 ppm 
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Laboratory #:864294-21 
Canadel Inc. 

 
 
 

SPECIMEN # 
Total 
Lead 
(ppm) 

Acceptance Criteria 
Coating 

90 ppm max. 

56. Sage Green #19 <10 Pass 

57. Cloud #90 <10 Pass 

58. Ocean #91 <10 Pass 

59. Parchment #92 <10 Pass 

60. Wheat #93 <10 Pass 

61. Whisper #94 <10 Pass 

62. Camel Washed #95A 23 Pass 

63. Canyon #96 13 Pass 

   
Detection Limit = 10 ppm 
 


